SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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Spectrum o Spectrum o
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SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.26 dBm) 18.51 dBm)
2 T~ T 1.7208390 GHz, = T - - 1.7152450 GHz,
- Occ A 18.261730262 MHz 10 2 il 18.901698302 MHz
/ | / \
[ 4 0 d 4
/ “ ] \
-10 ds | 10 de
] 1 / \
20 d — b 20 d — =
PR Ty - e |
0 0 s
40 df -40 di
-50 -50
60 df 60 df
-70 df =70 d
CF 1,72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.720839 GHz 19,26 dam ML 1715245 GHz 18.51 dam
T1 1 1,7108492 GHz 11.91 dBm Oce Bw 18.261738262 MHz T1 L 1.7108092 GHz 11.58 dBm Oce Bw 18.301696302 MHz
T2 1 17291109 GHz 11.77 dom T2 1 1.7291109 GHz 10.57 dam
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM
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Spectrum o Spectrum o
Ref Level 25,30 dém  Offset 530 dB @ RBW 1 MHZ Reflavel 26,30 dim  Offset 530 db = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0 dE SWT 57z @ VBW IMHZ  Made Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.726306 GHz 17.85 dam ML 17336599 GHz 17.97 dam
T1 1 1,7233492 GHz 11.93 dam Oce Bw 18.301638302 MHz T1 L 17233492 GHz 11.18 dém Oce Bw 18.261736262 MHz
T2 1 17416508 GHz 11.89 dam T2 1 17416109 GHz 11.05 dam
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum

Spectrum
Ref Level 25.30 dém  Offset 530 db & RBW 1 MHz Ref Level 2530 dém  Offset 5.30 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1744401 GHz 19.70 dém ML 1.74484 GHz 17.10 dBm
T1 1 1.7358891 GHzZ 11.44 dBm oce Bw 18.101898102 MHz T1 1 1.7357692 GHz 10.62 dBm oce Bw 18.381618382 MHz
T2 1 1753991 GHz 11.97 dBm T2 1 1.7541508 GHz 10.17 dBm
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SPORTON LAB. FCC RF Test Repo rt

Report No. : FG891203B

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.5266 MHz 15.25 dam ML 24,3515 MHz 14.58 dam
T1 1 §24.15175 MHz 7.59 dbm Oce Bw 1.090305051 MHz T1 L £24.15734 MHz 7.60 dm Oce Bw 1.086111688 MHz
T2 1 825.24266 MHz 7.93 dam T2 1 825.24545 MHZ 6.76 dam
-
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Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.6091 MHZ 15.03 dam ML L £35.0016 MHz 13.54 dam
T1 1 93594336 MHz 7.30 dBm Oce Bw 1.102097902 MHz T1 L £35.95734 MHz 7.19 dm Oce Bw 1.085314685 MHz
T2 1 937.04545 MHz 6.57 dam T2 1 837.04266 MHZ 7.83 darm
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Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pectrum | = pectrum | =
Ref Level 24.50 dém  Offset 450 db & RBW 30 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 30 kHz
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 848.1236 MHz 14.93 dBm ML 5847 9587 MHz 14.81 dBm
T1 1 847.75455 MHz 7.64 dBm Occ Bw 1.085314685 MHz T1 1 B47.75455 MHz 5.71 dBm Occ Bw 1.088111B88 MHz
T2 1 848.83965 MHz .04 dbm T2 1 845.54266 MHZ 6.67 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Spectrum i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.2133 MHz 15.50 dam ML 825,973 MHz 15.50 dam
T1 1 824.15734 MHz 9.52 dBm Oce Bw 2.703296703 MHz T1 L 824.13337 MHz 9.59 dBm Oce Bw 2.727272727 MHz
T2 1 826.86064 MHz 10.31 dam T2 1 826.86064 MHZ 9.92 dam
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.1533 MHz 15.41 dam ML 835.3262 MHz 15.78 dam
T1 1 §35.15135 MHz 9.93 dBm Oce Bw 2.703296703 MHz T1 L £35.13936 MHz 9.44 dBm Oce Bw 2.721278721 MHz
T2 1 837.85465 MHz 9.67 dam T2 1 837.86064 MHZ 9.16 dam
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Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum = pectrum =
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function tion Result
ML 1 848.3571 MHz 15.55 dBm ML 1 45,1583 MHz 15,91 dBm
T1 1 846.13936 MHz 9.77 dém Occ Bw 2.703296703 MHz T1 1 846.13337 MHz 10.44 dBm oce Bw 2.709290709 MHZ
T2 1 848.84266 MHz 9.29 dbm T2 1 845.54266 MHZ 9.76 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 29.0CT 2018 20:36:24

Spectrum i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.51 MHz 14.06 dBm ML £26.9 MHz 13.26 dam
T1 1 §24,25225 MHz 9.36 dBm Oce Bw 4,495504496 MHz T1 L £24.25225 MHz 7.79 dBm Oce Bw 4,505494505 MHz
T2 1 828.74775 MHz 8.98 dam T2 1 82B.75774 MHZ 7.05 darm
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 29.0CT 2018 20.41563

[= (=
v v
GBm  Offset +.50 b e RBW 100 kHz SO dBm  Offset 4.50 db = RBW 100 khz
30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 15.04 dBm) 204 M1[1] 13.14 dBm)
0100 MHz 838.63800 Mz
10 dBar L B, 4496 MHzZ| 10 dBm b ple QEE B, ) 4.495504496 MHz
0dB . 0 de ] t
[ \ / |
-10 dam : - -10 dam = -
/ | / \
20 dBm F \ -20 dBm: -
T 7 T
§ ~ o O AP f 5
S R S VS FOUR AR Ao,
-40 dBm -40 dem
-50 dBm -50 dam
-60 dBm -60 dBm
-70 dBm -70 dém
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,301 MHz 15.04 dam ML B3E.638 MHZ 13.14 dam
TL 1 834.25225 MHz 8.57 dBm Oce Bw 4.495504456 MHz T1 L 834.24226 MHz 8.52 dem Occ Bw 4.495504496 MHz
T2 1 838.74775 MHz 7.38 dam T2 1 838.73776 MHZ 7.74 dam
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Highest Channel / 5MHz / QPSK

Hig

hest Channel / 5MHz / 16QAM

Date: 20.0CT.2018 20.48.27

Spectrum = pectrum =
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function tion Result |
ML 1 B846.43 MHz 14.66 dBm ML 45,56 MHz 13.52 dém
T1 1 844.25225 MHz 8.48 dBém oce Bw 4.495504496 MHz T1 1 844.25225 MHzZ 8.59 dBm oce Bw 4. 495504496 MHZ
T2 1 848.74775 MHz 7.45 dém T2 1 848.74775 MHZ 7.55 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 29.0CT 2018 20.50:56

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830,938 MHz 16.19 dam ML 28,5 MHz 14.72 dBm
T1 1 824.5445 MHz 9.01 dBm Oce Bw 5.971028971 MHz T1 L £24,5245 MHz 8.55 dBm Oce Bw £.991008991 MHz
T2 1 833.51585 MHz 9.09 dam T2 1 833.5155 MHz 8.98 dam
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833,503 MHz 16.01 dam ML L £34.022 MHz 15.37 dam
T1 1 9319445 MHz 9.29 dBm Oce Bw 9.070925071 MHz T1 L £32.0045 MHz 8.34 dBm Oce Bw £.991008991 MHz
T2 1 8410155 MHz 9.50 dam T2 1 840.9955 MHz 8.76 dam
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Date: 20.0CT.2018 20.55.55

rum t"g" pectrum l"%’
Ref Level 50 dém  Offset 450 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT 126us @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result |
ML 1 845.857 MHz 16.15 dBm ML 545,458 MHz 15.33 dBm
T1 1 839.5245 MHz 8.75 deém Occ Bw 8.991008991 MHz T1 1 839.5245 MHz 8.40 dém Occ Bw 8.991008991 MH2z
T2 1 848.5155 MHz 10.35 dBm T2 1 B45.5155 MHz 8.69 dbm
L L J - L JL J [

DCate: 20.0CT.2018 20.56.05
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TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Date: 31.0CT 2018 23:08:38

DCate: 31.0CT 2018 23.08.46

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 16.53 dBm) 204 . M1[1] 15.92 dBm)
N o 699.77270 MHz ¥ N B 699.61890 MHZ,
e Lo cnia6es P TR O T PRy
10 dear Fi 1085314685 MHz 10 dBm EARIRSE L TRgE 1090909091 MHz,
0 da B 0 da: 4 T
/ \ A
/ / \
-10 dam - -10 dam
-20 demv : A -20 dBm: S
a4 / \
o = S L p -l
Y T f AEATTa AN o SR B B - Ve
-40 dBm -40 dem
-50 dBm -50 dam
60 dBm -60 dBm
70 dBm -70 dam
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 699.7727 MHz 16.53 dam ML 599.51B9 MHz 15.32 dam
T1 1 599.16014 MHz 10.90 dBm Oce Bw 1.085314685 MHz T1 L £99.15455 MHz 8.42 dBm Oce Bw 1.090909091 MHz
T2 1 700.24545 MHz 9.74 dom T2 1 700.24545 MHZ 8.86 dam
~r
L L J L J

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Date: 31.0CT 2018 23:08:08

Date: 31.0CT 2018 23.08:56

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 30 khz RefLavel 24.50 dbm  OFfset 4.50 ob e RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 d FTETEY] 16.04 dBm) 20 di | ] ™M1[1] 15.40 dBm)|
T S . . 707.25170 Wiz T B ) 702.10950 MHz
. Anieh® (Al oo oy W 1.093706294 MHz ; N P VAP A\ i O T2 1.088111688 MHz]
10 dBm f 10 dBm: f ¥
0ds - - 0da -
{ N / N
-10 dam - - -10 dam - -
f \ / \,
-20 demv -20 dBm: iy
/ iy / \
30,4 - = 3040 : 2 R
30,48 = — Pl e v S
= o [ SN
-40 dBm -40 dem
-50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.7517 MHz 16.04 dBm ML L 707.1895 MHz 15.40 dam
T1 1 706.94895 MHz 9.01 dBm Oce Bw 1.093706294 MHz T1 L 706.95734 MHz 8.62 dBm Oce Bw 1.086111688 MHz
T2 1 708.04266 MHz 10.67 dam T2 1 70B.04545 MHZ 7.34 dam
-
L L J L

Highest Channel

/ 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Date: 31.0CT.2018 23:09.18

DCate: 31.0CT.2018 23.09.26

pectrum | = pectrum | =
Ref Level 24.50 dém  Offset 450 db & RBW 30 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT  63.2us @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
20d mil1] 15.40 dBm 204d mil1]
Y _ e . . 714.82170 MHZ| -
LA Pt A i e - B
10 dém- : O B \,‘ 1.088111888 MHz| 10 dam- 3 urar O B .\J\Y MHz
0 da - 0 de: - -
/! \.
-10 dBm -10 dem L C
-20 dém - -20 dém .
- Y, ! \
U g B SR e N T
-40 dBm -40 dBm
-50 dBm -50 dBm
-60 dBm 60 dBm:
70 dBm 70 dBm
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 714.8217 MHz 15.40 dBm ML 1 715.1625 MHz 14.85 dBm
T1 1 714.75455 MHz 8.91 dém Occ Bw 1.088111888 MHz T1 1 714.74895 MHz 6.22 dBém Occ Bw 1.096503497 MHz
T2 1 715.84266 MHz 9.62 dbm T2 1 715.54545 MHZ 7.58 dém
-
L L J L JL J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Spectrum i pectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 17.51 dBm) 204 MI1[H] 2 dBm)|
. 701.60890 MHz o A 701.30320 MHZ]
10 dear 2.727272727 MHz 10 dBm o 2.721278721 MHZ
\ {
0ds - = 0da
] \ f
-10 dom r it -10 dem - .
/ / 3
-20 dém K -20 dBm ] i
| . \ L]
g e — L £ A —
L
~40 dBm -40 dem
-50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 701.6089 MHz 17.51 dam ML 701.3032 MHz 16.52 dam
T1 1 599.12138 MHz 10.45 dBm Oce Bw 2.727272727 MHz T1 L £99.14535 MHz 9.61 dBm Oce Bw 2.721278721 MHz
T2 1 701.84865 MHz 10.27 dam T2 1 701.86663 MHZ 11.39 dam
L ] J V- ( JU J ) v
Date: 31.0CT 2018 232508 Date: 31.0CT 2016 232513
[= [=
v v
GBm  Offset +.50 b e RBW 100 kHz SO dBm  Offset 4.50 db = RBW 100 khz
30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 16.23 dBm) 204 M1[1] 16.08 dBm)
708.00350 MHz o . e 706.68480 MHZ]
- s A
10 dear : 2.715284715 MHz 10 dBm ¥, =iy Y 2.733266733 MHZ
0ds - 0da !
/ | /
-10 dam - . -10 dam 4
/ /
20 dem — -20 dem r‘
P P Sy o \ B N
L S — 38 dei ——
-40 dBm -40 dem
-50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.0035 MHz 16.23 dam ML 705.684E MHz 16.08 dam
T1 1 706.13935 MHz 10.00 dBm Oce Bw 2.715284715 MHz T1 L 706.13936 MHz 9.31 dBm Oce Bw 2.733266733 MHz
T2 1 708.85465 MHz 10.62 dam T2 1 708.87263 MHZ 10.54 dam

Date: 31.0CT 2018 23:25:33

L JL

Date: 31.0CT2018 23.26:23

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum t'ﬁ" pectrum l"%"'
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
20d Ly MiLi] 16.81 dBm| 204d mil1] 16.25 dBm|
I R e 714.92560 MHzZ| - s . 713.67880 MHz
10 dbm - OB 5 2.715284715 MHz 10 dom E A e G v ™ Y 2.745254745 MHz
! \ J
0ds - — 0ds -
/ \ / 4
-10 d8m ! -10 dBm ‘ LS
/ \ | \
-20 dBm -+ — -20 dBm {
—_ A o el P
“sadam- - -3Erdam = —
-40 dém -40 dBm
-50 dBm -50 dBm
-60 dém 60 dBm:
70 dBm 70 dBm
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function tion Result
ML 1 714.9256 MHz 16.31 dBm ML 713.6788 MHz 16.25 dBm
T1 1 713.13337 MHz 11.21 dBm oce Bw 2.715284715 MHz T1 1 713.13337 MHz 9.96 dBm oce Bw 2.745254745 MHZ
T2 1 715.84865 MHz 11.04 dBm T2 1 715.67862 MHz 9.75 dbm
L L J L JL J

Date: 31.0CT.2018 23:25.43

Cate: 31.0CT.2018 23.25:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Spectrum [E]

Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz

pectrum

=

Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 L MIM1] 15.33 dBm) 204 ZETEN I 14.99 dBm)
- ¥ - 702.09900 MHzZ| Y 703.05800 MHz
Y g P V= LN 55 5 1 oS Qs Byl . 55 1
10 dBm s TRy T 4.485514486 MHz 10 dBm 7 T, Bl \n s 4.485514486 MHz
0ds L 0da
{ A
-10 dam - - -10 dam
/ {
20 dBm L -20 dBm: L
| / A
-0 dam - T -30 dam T A —
v WL b 7 )
<401 clBm -40 dem
-50 dBm -50 dam
-60 dBm -60 dBm
-70 dBm -70 dém
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.093 MHz 15.33 dam ML L 702.058 MHz 14,39 dam
TL 1 §99.25225 MHz 9.60 dBm Oce Bw 4,485514456 MHz T1 L 69926224 MHz 8.69 dbm Occ Bw 4.485514486 MHz
T2 1 703.73776 MHz 10.80 dam T2 1 703.74775 MHZ 8.86 dam
L ] J V- ( JU J ) v
Date: 31.0CT 2018 28:41.%0 Date: 31.0CT 2018 234140
[= (=
v v
GBm  Offset +.50 b e RBW 100 kHz SO dBm  Offset 4.50 db = RBW 100 khz
30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 M1[1] 15.82 dBm) 204 13.92 dBm)
. 70742000 MH?Z| N 707.84000 MHz
A Y L Ot 55 G o, 55 G
10 dBar P A OBy 4.485514486 MHz 10 dBm A L ) 4.485514486 MHz
0ds y l‘ 0dB T
/ \ )
-10 dam - ‘\ -10 dam =
[ \ {
-20 dém ' T -20 dém +
" A \ A
AT A \ P
’304'1%\ el IR e A
A ~
ML
-40 dBm -40 dem
-50 dBm -50 dam
-60 dBm -60 dBm
-70 dBm -70 dém
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.42 MHz 15.82 dam ML 707,64 MHz 13.92 dam
TL 1 705.26224 MHz 10.73 dBm Oce Bw 4,485514456 MHz T1 L 705.25225 MHz 9.60 dBm Occ Bw 4.485514486 MHz
T2 1 703.74775 MHz 9.92 dam T2 1 709.73776 MHZ 9.78 dam
L JL J L JL J

Date: 31.0CT 2018 23:4200

Date: 31.0CT2018 23.41:50

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum = pectrum =
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  18us @ VBW 300kHz Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
20d mil1] 15.99 dBm| 204d - mil1] 14.38 dBm|
- 713.79000 MHzZ| o i 711.87200 MHz
r s S o 55 5 . A e DY ] 55 6
10 dbm j.m L Grec M. yl 4.485514486 MHz 10 dam- = = O B 4.485514486 MHz|
0 da 7 T 0 de: 1
10 dBm f 4 -10 dBm f
{ / \
-20 dém / \ f A
7 1 ]
J o fan 1 1
A e AT
-40 dBm
-50 dBm -50 dBm
60 dém 60 dBm:
70 dBm 70 dBm
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function tion Result |
ML 1 713.75 MHz 15.99 dBm ML 711672 MHz 14.38 dBm
T1 1 711.25225 MHz 9.96 dém Occ Bw 4.485514486 MHz T1 1 711.24226 MHzZ 9.28 dBm oce Bw 4. 485514486 MHZ
T2 1 715.73776 MHz 9.81 dbm T2 1 715.72777 MHz .55 dbm
L L J L JL J

Date: 31.0CT.2018 23:42.10

Cate: 31.0CT.2018 234220
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SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 12

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: 31.0CT 2018 23:57:66

Date: 31.0CT2018 23.58.07

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
200 MI[1] 17.85 dbm)| 20 m MI[1] 16.10 dBm
1 | ~r A T2 707.2970 MHzZ| T N 702.3420 MHz,
-~ e N T N ! IR NP
10 dear 2 Pz ~ £.951048951 MHz 10 dBm £.971028971 MHZ
\ /
\ /
0ds ; 0da =
/
-10 dam -10 dam
/ {
20 dBm L — -20 dBm: L -
/ VS | LS S
A / -
-0 dam — -30 dam =
" Y i pe
A e
“Hrdem ~40 dem
-50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.297 MHz 17.85 dam ML 702.342 WAz 16.10 dam
T1 1 599.5245 MHz 11.12 dBm Oce Bw 5.951048951 MHz T1 L 599.5245 MHz 9 dBm Oce Bw 5.971028971 MHz
T2 1 708.4755 MHz 10.75 dam T2 1 70B.4955 MHz 9.22 dom
L L J L J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 31.0CT 2018 23:58:27

Date: 31.0CT2018 23.58:17

i pectrum =
Offsat .50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 16.07 dBm) 204 M1[1] 15.70 dBm)
_ P 704.2030 MHzZ| X R ) 703.9240 MHz
e et P Fr R P P N . SR - . .
10 dBar 9.070920071 MHz 10 dBm i ™ aica 1 9.050949051 MHz
/
0ds + ods :
/ !
-10 dam : -10 dam i -
f /! \
-20 dém ] - -20 dém
~ \ 17 T
i ™M hs P e ,
=34 ¢B — -3 B = -
VN
-40 dBm -40 dem
-50 dBm -50 dam
-60 dBm -60 dBm
-70 dBm -70 dém
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.283 MHz 16.07 dam ML L 702.324 WAz 15.70 dam
TL 1 702.9545 MHz 10.19 dBm Oce Bw 9.070925071 MHz T1 L 703.0045 MHz 9.55 dBm Occ Bw 9.050949051 MHz
T2 1 712.0358 MHz 11.78 dam T2 1 12,0554 MHz 9.61 dam
L JL J JL J

Highest Channel

/ 10MHz / QPSK

Highest Channel

/ 10MHz / 16QAM

Date: 31.0CT.2018 23:58.37

Cate: 31.0CT.2018 23.58.47

um ) = pectrum | =
Ref Level 50 dém  Offset 450 db & RBW 300 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
20d mil1] 15.94 dBm| 204d s mil1] 15.70 dimy
PR { AU 710.6600 MHzZ| o 707.9630 MHz
10 dém [s98 Thaadies T\ 0.010980011 MHz 10 dom Ve OTE R 8031068931 MHz
/ /
0 da - - 0 de: -
{ | [
-10 deém + 3 -10 dem
/ /
-20 dBm 7 T -20 dBm
o Py o S v
“sirdn =" S — — T S e — —
N R
-40 dém -40 dBm
-50 dBm -50 dBm
-60 dém 60 dBm:
70 dBm 70 dBm
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result |
ML 1 710.66 MHz 15.94 dBm ML 1 707.963 MHz 15.70 dBm
T1 1 706.5045 MHz 10.35 dBm Occ Bw 9.010985011 MHz T1 1 706.5445 MHz 9.61 dBm oce Bw 8.931068931 MHZ
T2 1 715.5155 MHz 10.64 dBm T2 1 715.4755 MHz 9.05 dbm
L L J - L JL J [
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SPORTON LAB. FCC RF Test Repo rt

Report No. : FG891203B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 31.0CT 2018 21:57:68

Spectrum i Spectrum =
Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
204 M1[1] 15.11 dBm) 204 r»n[ul 14.06 dBm)
. K . | 778.19100 MHz i 780.79900 MHZ]
10 dBa i el M et o o N g e, \'i 4.455544456 MHz 10 dam VIS WA= Vary.ar.ry. P 4.475524476 MHz
f
ade ‘JI \ ode ,
/ \ {
-10 dam = - -10 dam -
f \ 7 \
! \ ! |
-20 demv T -20 dBm: T
Y Lad o] e n A \ \
e enV SVt d R Y W P
-40 dBm -40 dem
-50 dBm -50 dam
60 dBm -60 dm
70 dBm -70 dam
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.191 MHz 15.11 dam ML 7B0.799 MHz 14.06 dam
T1 1 777.27223 MHz 9.63 dBm Oce Bw 4,455544456 MHz T1 L 777.26224 MHz 8.56 dBm Oce Bw 4,475524476 MHz
T2 1 78172777 NHz 9.92 dam T2 1 78173776 MHZ 9.35 dam
~r
L L J L J

Date: 31.0CT2018 215749

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 31.0CT 2018 22:06.48

Spectrum t"%’ Spectrum ["5"

Ref Level 24.50 cbm  Offset .50 b = RBW 100 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 ‘ M1[1] 15.40 dBm) 204 M1[1] 13.04 dBm)

- R 3 781.90100 MH?Z| T 782.14000 MHz
N e A B T2 55 5 P A Bk PRL: 55 6
10 dBm j S e AN gty T2 4.475524476 MHz 10 dBm o g e 0 QEC R o < 4.485514486 MHz
0 de: ) 0 de L
/ Y ! \
-10 dam - - -10 dam -
/ Y ] \
20 dBm — '\M -20 dBm: )”

A SV [ v Y o I B
=30 dBm M - Zb-dard s,
-40 dBm -40 dem
-50 dBm -50 dam
-60 dBm -60 dBm
-70 dBm -70 dém
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML 1 781.301 MRz 15.40 dBm ML 7BZ.14 MHz 13.84 dam

TL 1 779.75225 MHz 9.71 dBm Occ Bw 4.475524476 MHz T1 L 779.76224 MHz 9.00 dém Occ Bw 4.485514486 MHz
T2 1 784.22777 NHz 8.42 dam T2 1 78424775 MHZ 8.65 dam
-
L JL J JL J

Date: 31.0CT 2018 220658

Highest Channel / 5MHz / QPSK

Highest Channel / 5SMHz / 16QAM

Date: 31.0CT.2018 22:09.18

pectrum t'ﬁ" pectrum l"%’
Ref Level 24.50 dém  Offset 450 db & RBW 100 kHz Ref Level 24.50 dém  Offset 4.50 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
a4 mil1] 15.27 dBm| 204d o mil1]
B o 78475000 MHzZ| — r
10 dém ’r* Lot B b 4.495504496 MHz 10 dom r‘,t WA L PN L O Tt 4.485514486 MHz
/ \ |
0 de: - L 0 da - L
/ | / |
-10 d8m b -10 dBm
J \ I \
-20 dém I‘ ¥ -20 dém F
N A s A /
P e Py A, » Lo N
g b - }5p- —
-40 dém -40 dBm
-50 dBm -50 dBm
-60 dém 60 dBm:
70 dBm 70 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 784.75 MHz 15.27 dBm ML 1 7B2.962 MHZ 13.99 dém
T1 1 782.26224 MHz 9.74 dBm oce Bw 4.495504496 MHz T1 1 782.25225 MHzZ 9.51 dBm oce Bw 4. 485514486 MHZ
T2 1 785.75774 MHz 9.37 dém T2 1 785.73776 MHZ .95 dbm
-
L L J L JL J

DCate: 31.0CT.2018 2208.26

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number : A76 of A158
Report Issued Date : Nov. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 13

Spectrum |5 Spectrum =
Ref Level 24.50 cbm  Offset +.50 b = RBW 300 kHz RefLavel 24.50 dbm  OFfset 4,50 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
204 I M1[1] 16.41 dBm) 204 " M1[1] 16.19 dBm)
TN R N N - 779.9020 MHzZ| I P N R R 780.7210 MHz
10 dBar y = Vst mw =y 9.050949051 MHz 10 e g e Y £.991008991 MHz
/ \ / |
o da i I 0 da -
| \ / \
-10 dam - - -10 dam .
/ \ |
20 dBm —1— L -20 dBm: J‘ e
ey ¥ ‘ i Ve P [OV oW
e e, A -
-F0.c8m A 30 ¢
-40 dBm -40 dem
-50 dBm -50 dam
0 dBm &0 dBm
-70 dBm -70 dém
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 779.902 MHz 16.41 dBm ML 7BD.721 MHZ 16.19 dBm
TL 1 777.4845 MHz 11.08 dBm Oce Bw 9.050943051 MHz T1 L 777.4845 MHz 10.15 dBm Oce Bw £.991008991 MHz
T2 1 786.5358 MHz 10.50 dam T2 1 786.4755 MHz 9.36 dam
! J I J ) v
Date: 31.0CT.2018 22:20:03 Date: 31.0CT.2018 222013

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number
Report Issued Date
Report Version

Report Template No.: BU5-FGLTE Version 2.0

: A77 of A158
: Nov. 29, 2018
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum =

Ref Level 23.30 dBm  Offset 5.30 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spe

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

Date: 29.0CT 2018 16:10:23

Date: 28.0CT 2018 16:23:55

20 abimit dheck m SPUBIRMMCHBEK RS _ ks
Line _$PURIOUS_| INE_ABS PABS N Line 'I—'II)#I]\] IS_LINE_ABS PABS
10 dem / \\ 10 dem ( |
0 dem ; \ 0 dem f |E
[
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ \l. /
20 dBm \,\ 20 dal
[
Al \ "
-30 dBm -30 di
m e f UJ | a"’ u { Mm
-40 dBm e paterrt l ngm I"\ e
- Y ' A e
-50 dBm 50 dBm \ o
g —— Y o S ——
-60 dem -60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84895 GHz -30.44 dém -17.44 dB 1.008 GRz 1.910 Ghz 100.000 kHz 1.00076 GHz 20.26 dBm -0.74 d&
1,849 GHz 1.850 GHz 20.000 kHz 185000 GHz -24.16 dém -11.16 dB 1010 GHz 1811 GHz 20,000 kiz 191000 GH= 50,54 dBm 734 ds
1,850 GHz 1,852 GHz 100,000 kHz 185021 GHz 19.87 dBm -10.03 dB 1.011 CHz 1.690 GH2 1.00D MHz 161108 GHz 57 56 dBm Ti4.50 &
i | L il [ ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Sp n

Ref Level 2330 dém  Offset 5.30 dB
SGL Count 100/100

Mode Auto Sweep

Date: 29.0CT 2018 18:12:37

Date: 29.0CT.2018 16:26:10

@1 AvgPwr
20 dbiplL ek m |RIECHYEIABS VT
Line _$PURIOUS INE_ABS PABS IS_LINE_ABS PASES
10 dem: } Y
\
0 dBm / ‘\
-10 dém t
| SPURIOUS_LINE_ABS_ r
20 dBm | )
-30 dBm V.a"f ,,JA L‘-.,, '*“"M
; MW yd ~ \\ i
40 dam e 40 dBm e
v /4 1 -
e Pt
50 dBm — 50 dBm o]
T U SISV Fa oy o

50 dBm 60 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts Stﬂ 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -24.83 dém -11.63 dé 1,908 GHz 1.910 GHz 100.000 kHz 1,90050 GHz 12.26 dBm -17.74 dB

1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -26.16 dém -13.16.d8 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -26.76 dBm -13.76 dB

1,850 GHz 1,852 GHz 100,000 kHz 185065 GHz 12.43 dBm -17.57 dB 1.011 CHz 1.690 GH2 1.00D MHz 161101 GHz 54 26 dBm 1158 d8

Il i ( w

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number
Report Issued Date

Report Version : Rev. 01

: A78 of A158
: Nov. 29, 2018

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,30 dBm  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100

Date: 29.0CT 2018 16:11:30

@1 AvgPwr 01 avgrwr
20 dbiiLdheck B SPURIRHE CHEABS AT
Line _$PURIOUS INE_ABS PABS Jf\ e _SPURIDUS _LINE_ABS PAES
10 dem / \ 10 dem / \
0 dem } | 0 dem I -
|
-10 dBm h -10 dBm
| SPURIOUS_LINE_ABS_ 1 ‘L' /
-20 dem f 20 dn.;\\ L
-30 dBm ',ﬁ 30 qu i
o e T A WA [
-40 dem - 40 dpm Mty
=T Lnd ™
b et ]
e o~ e
50 dBm — L -y -50 dem n -~
s T

-60 dem -60 dBm
70 dBm 70 dem
Start 1.84 GHz 3003 pts Stop 1.852 GHz_|||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -31.78 dém -18.78 dB 1.008 GRz 1.910 Ghz 100.000 kHz 1.00075 GHz 16.04 dBm -11.06 d&

1.849 GHz 1.850 Gz 20.000 kHz 1.85000 GHz -21.13 dém -8.15.d8 1.910 GHz 1.911 GHz 20,000 kHz 1.91001 GHz -21.29 dBm -8.20 dB

1,850 GHz 1,852 GHz 100,000 kHz 185026 GHz 18.49 dBm -11.51 dB 1.011 CHz 1.690 GH2 1.000 MH2 161100 GHz 5580 dBm Zi6.60 d

——
.
i | L il [ ™

Date: 28.0CT 2018 16:25:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spe n C%J
Ref Level 2330 dBm  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100

Date: 29.0CT 2018 18:13.45

@1 AvgPwr (@1 AvgPwr
20 dbiplL ek m RIECHBEKABS_ AT
Line _$PURIOUS INE_ABS PABS SPURIOUS _LINE_ABS PASES
10 dem: [ vl ¥ \
0 dem / ‘l\ \
-10 dBm Jl { t
| SPURIOUS_LINE_ABS_ { ] |
20 dBm l Y L
M,
-30 dBm 7 / ="
-
o
40 e JM Pl L""\\_ e,
' ; _,M / \ .
k.
.50 dBm P B —
E—— E —

50 dBm 60 dBm
70 dém -70 dBm
Start 1.04 GHz 5003 pts Stop 1.852 GHz | ([ Start 1,908 Gz 3003 pts Stop 1.2 Ghz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84800 GHz -25.70 dém -12.70 dé 1,908 GHz 1.910 GHz 100.000 kHz 1,90891 GHz 11.15 dBm -18.85 db

1.845 Ghz 1.850 GHz 20.000 kiz 1.85000 GHz -27.34 dém “l4.34.d8 1.910 GHz 1.911 GHz 20,000 kHz 191000 GHz -27.65 dBm -14.65 dB

1,850 GHz 1,852 GHz 100,000 kHz 185110 GHz 11.43 dBm -18.57 dB 1.011 CHz 1.690 GH2 1.00D MHz 161102 GHz 56 .40 cBm 13,40 dB

.
Il N T w

Date: 29.0CT.2018 16:27.18

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number
Report Issued Date
Report Version

: A79 of A158
: Nov. 29, 2018
. Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23.30 dem
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

Date: 29.0CT 2018 18:31:39

@1 AvgPwr @1 dvgpur
20 abimit dheck m - SPUEI@iECHBERABS BARS
Line _$PURIOUS INE_ABS PABS /“ sPURIOUS q\rl’ ABS PAES
10 dBm f
v | |
dBm ‘ \ [
-10 dBm Y -10 dBm ,r‘
| SPURIOUS_LINE ABS_ 'Il \ J
-20 dem | dBm i \
-30 d8m f ] P J;\ _3q' A {
- 1 | [ r _Wm
P I | |\ ﬁ' ’ N
-40 dem il — Tl _s0\dBm. o - oty
,)W ] r\-’/ Rl T— u Mot N
50 dem - 5 50 dem F
N s - R IR e e e

-0 dem 50 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -32.93 dém -19.93 d8 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00077 GHz 19.01 dem -10.00 d&

1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -17.32 dam -4.32.d8 1.010 GHz 1.911 GHz 30.000 kHz 1.91000 GHz -16.63 dBm -3.66 de

1.850 GHz 1.853 GHz 100,000 kHz 1.85025 GHz 20,58 dém -9.42 dB 1011 CHz 820 ons 1,000 Mz 191896 chs ~30°01 cbm 701 B

—
)i J | [ i 1 ™

Date: 28 0CT 2018 16:48:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spe n

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 abHifheck B JEIRHE CHYEKABS_ Baks
Line _$PURIOUS INE_ABS PABS SPURIOUS_LINE_ABS PASES
10 dem N
f A m\
0 dBm / | T
-10 dam \l
| SPURIOUS_LINE_ABS_ [ l
20 dBm J L
-
PRty
-30 dBm - Jﬂ 1 - ~
| oo™ L_,,«-'J LRI R
-40 dBm MW“"W S -40 dBm . M..uwm‘
s
'.WW“" PO T Pd 50 dBm ik & L L
redvpviasind
50 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84895 GHz -21.62 dém -6.62 dé 1.907 GHz 1.910 GHz 100.000 kHz 1.90852 GHz .55 dBm -21.45 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -27.08 dBm -14.08 dB 1.910 GHz 1.911 GHz 30.000 kHz 191000 GHz -27.72 dBm -14.72 dB
1,850 GHz 1,853 GHz 100,000 kHz 185170 GHz 8,49 dém -21.51 dB 1.011 CHz 1.690 GH2 1.000 MH2 191115 GHz -93.79 dBm -10.79 dB
.
i i (| )
Pate: 29.0CT 2018 16.41:30 Date: 29.0CT.2018 16.50.59
Sporton International (Kunshan) Inc. Page Number : A80of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100

Ref Level 2330 dém  Offset 5.30 dg

Mode Auto Sweep

Date: 29.0CT 2018 16:40:22

@1 AvgPwr 01 avgrwr
20 dbiiLdheck B SPURIRHE CHEKABS DAk
Line _$PURIOUS INE_ABS PABS F sPURIOUS. \l’ ABS PAES
10 dem , i
|
0 dBm I | J 4
-10 dBm I\
SPURIOUS_LINE_ABS J | [
| SPURIOUS_LINE_ABS_ \
20 dBm [ i ] ]
-30 dBm by ‘{\ 1
j L LT e,
-40 dm 2 b
il o ] e
Mm o Wl W, LT \. e \J,frﬂﬂ"
-50 dBm .
IR e s TS| PR .

40 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84879 GHz -34.44 dém -21.44 dB 1.007 Ghz 1.910 Ghz 100.000 kHz 1.00077 GHz 18.70 dBm -11.30 dB

1.845 Ghz 1.850 GHz 30.000 kiz 1.85000 GHz -18.61 dém -5.61d8 1.910 GHz 1.911 GHz 30,000 kHz 191001 GHz -18.74 dBm -5.74.dB

1,850 GHz 1,853 GHz 100,000 kHz 185024 GHz 19.33 dBm -10.67 dB 1.011 CHz 1.690 GH2 1,000 Miz 161016 GHz 33 .54 dBm 50 84 dB

——
.
i | L il [ ™

Date: 28.0CT 2018 16:49:51

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

SGL Count 100/100

Ref Level 2330 dém  Offset 5.30 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbipiLdheck B EIHECHBEKABS Baks
Line _$PURIOUS INE_ABS PABS SPURIOUS_LINE_ABS PASES
10 dBm
rwwm,l Lo |
0 dBm f \ ¥
-10 dBm If -
| SPURIOUS_LINE_ABS_ | |
20 dBm
30 dem ] l e
..A»Wf'"“/ ’.,.uJ T, o,
-40 dm et 1 -40 dBm g
e Y M
pae” MLLTTINY
-50 dBm et -50 dBm Ao
it TR AT ST
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.853 GHz | |[Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -22.73 dém -9.73 dé 1.907 GHz 1.910 GHz 100.000 kHz 1.90797 GHz 7.43 dBm -22.57 dB
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -28.51 dBm -15.51 d8 1.910 GHz 1.911 GHz 30.000 kHz 191000 GHz -28.69 dBm -15.69 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85235 GHz 7.83 dBm -22.17 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91108 GHz -54.21 dBm C1L.21dB
'
i i (| )
Pate: 29.0CT 2018 16.42.37 Dete: 29.0CT.2018 16.52:06
Sporton International (Kunshan) Inc. Page Number : A8l of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2330 dém Offset 5.
SGL Count 100/100

30 d& Mode Auto Sweep

Date: 29.0CT 2018 16:55:43

@1 AvgPwr (@1 avgPwr
20 dbiiLdheck B SPURIRHE CHEKABS AT
Line _$PURIOUS INE_ABS PABS I,-‘ SPURIOUS_LINE_ABS. PASS
10 dem fJ i
od | |
dém / \
-10 dBm : ! | -
| SPURIOUS_LINE_ABS_ \‘ H
20 dBm «\ :
30 o Lu i / \ f\ f _
— A ] i IR —
40 dam—iahied I | B SN i
™ 7 e e * e
-50 deg . - el \‘m‘,_“_ i
D e — A o
40 dem
70 dBm -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184894 GHz -33.98 dém -20.93 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00068 GHz 20.00 dBrm -0.01 d&
1.845 Ghz 1.850 GHz 50.000 kiz 1.85000 GHz -22.23 dém -9.23.d8 1,910 GHz 1.911 GHz 50,000 kHz 1,91000 GHz -20.14 dBm -7.14 dB
1,850 GHz 1,855 GHz 100,000 kHz 185038 GHz 19.92 dBm -10.08 dB 1.011 CHz 1.690 GH2 1.00D Mz 161102 GHz 32,62 dBm Sig82 B
——
.
i | L il [ ™

Date: 28.0CT 2018 17:05:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2330 dBm Offset 5.
SGL Count 100/100

30 dé Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbipiLdheck B EIHECHBEKABS paks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
ottt A et et e i, s s LV W I
0 dém I} 1 D‘f\:ﬂm '\
-10 dem | '\ Jm dem
| SPURIOUS_LINE_ABS_ { | J \
-20 dem: 7 ~20 dBm
-30 dem I il ] -30 dBm H [ e
"MW ..4-"‘/ h
-40 dBm, it 40 dBm S T WWN
50 dem -50 dBm P
50 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -24.09 dém -11.00 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90614 GHz 6.36 dBm -23.64 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -29.55 dBm -16.55 dB 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -29.79 dBm -16.79 dB
1.850 GHz 1.855 GHz 100.000 kHz 185284 GHz 6.54 dBm -23.46 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91106 GHz -25.99 dBm -12.99 dB
.
i i (| )
Pate: 29.0CT 2018 16.57.58 Dete: 29.0CT.2018 17.07:26
Sporton International (Kunshan) Inc. Page Number : A82of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2330 dém Offset 5.

SGL Count 100/100

30 d& Mode Auto Sweep

Date: 29.0CT 2018 16:56:50

Date: 28.0CT 2018 17-06:18

@1 AvgPwr 01 avgrwr
20 dbiiLdheck B SPURIRHE CHEKABS DAk
Line _$PURIOUS INE_ABS PABS JI SPURIOUS _LINE_ABS q PAES
10 dem ( ]
0 dém J T
-10 dBm I H ‘\
| SPURIOUS_LINE_ABS_ H ]‘l f
20 dBm [ \ ,\ \ {l .
a0dem "B /\ {f | / i
40 dam ‘F‘MW | ’ \ M"ﬂ‘ \ "‘-“M Wm .
WFW = P, Fd el L T < W A
50 denfl — g, Y e v Y by
L — A TS L
40 dem
70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -34.70 dém -21.70 d& 1.905 GRz 1.910 Ghz 100.000 kHz 1.00067 GHz 18.61 dBm -11.19 d&
1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz -22.28 dém 925 dB 1.910 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -22,38 dBm -9.38 dB
1,850 GHz 1,855 GHz 100,000 kHz 185034 GHz 18.80 dBm -11.10 dB 1.011 CHz 1.690 GH2 1.00D Mz 161104 GHz 34 26 dBm 51908
——
.
i | L il [ ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2330 dBm Offset 5.
SGL Count 100/100

30 dé Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbipiLdheck EIHECHBEKABS Baks
Line _$PURIOUS_LINE_ABS SPURIOUS _LINE_ABS, PASS
10 dBm
T s Y
0 dBm
-10 dBm \I
| SPURIOUS_LINE_ABS_ |
20 dBm l\
-30 dBm [ e
40 dBm tomsenre™” 40 dBm M""‘ A
I prr— VT
-50 dBm -50 dBm (Moo,
-60 dBm -60 dBm
-70 dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -24.32 dém -11.32 dé 1.905 GHz 1.910 GHz 100.000 kHz 1.90895 GHz .24 dBm -24.76 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -30.70 dBm -17.70 d& 1.910 GHz 1.911 GHz 50.000 kHz 191000 GHz -31.30 dBm -18.30 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85435 GHz 5.38 dBm -24.52 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91110 GHz 26,10 dBm C13.10 dB
'
i i (| )
Pate: 29.0CT 2018 16.:59.05 Dete: 29.0CT.2018 17.08:33
Sporton International (Kunshan) Inc. Page Number : A83 of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dg

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 cvgPwr
20 abiildheck I 5 WECHBEKABS Baks
Line _§PURIOUS_| INE_ABS PABS ﬂ pPURIOUS_LINE_ABS PARS Fl
10 dBm / \ I
4 il
0 dem
i [l
-10 dBm - ]
| SPURIOUS_LINE_ABS_ J‘ ! ﬂ I ‘{
-20 dem f t T T T
| ! I n |
" P e b “ | . [ L J J\j \ T‘*‘"MM g,
\ T - o | ] e [ ) k e o~ M f \
‘ ol Fudh [ | ) £ o w \
WA T AT L — N
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Ppowerabs | Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -33.53 dBm 1.500 GHz 1.810 GHz 100.000 kHz 1.50939 GHz 19.98 dBm -10.02 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -31.87 dém 1.910 GHz 1.911 GHz 100.000 kHz 1.91001 GHz -31.05 dBm -18.05 di
1.850 GHz 1.860 GHz 100.000 kHz 1.895062 GHz 20.07 dBm 1.511 GHz 1.920 GHz 1.000 MHz 1.91101 GHz -33.03 dbm -20.03 db
——
T
Il L j ( £
Date: 29.0CT.2018 17:12:10 Date: 28.0CT 2018 17:21:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbipiLdheck B EIHECHBEKABS paks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
od B B T et Y - T el S T PO P
dBm { T ! ‘l
|
-10 dam - dem
| SPURIOUS_LINE_ABS_ ‘ ‘ ‘
20 dBm J il 0 dBm Ih
-30 dém MW asearesesm i \ 30 dem \
4 et k
v -40 dem - Sy
-50 d8m -50 dBm
-60 dBm -60 dBm
-70 dem -70 dBm
Start 1.84 GHz 3003 pts stop 1.86 GHz | ||[Start 1.0 Ghz 3008 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -25.96 dém -12.96 dé 1.900 GHz 1.910 GHz 100.000 kHz 1.90482 GHz 3.30 dém -26.70 dB
1.843 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -30.85 dBm -17.85 dB 1810 GHe 1911 GHz 100,000 kHz 191000 GHz 33,43 dbm 50,48 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85649 GHz 3.61 dBm -26.39 dB 1.011 GHz 1.920 GHz 1,000 MH2 1.91100 GHz -25.72 dBm ~16.72 dB
'
i i (| )
Pate: 29.0CT 2018 17:14.24 Dete: 29.0CT.2018 17.23:53
Sporton International (Kunshan) Inc. Page Number : A84 of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

@1 AvgPwi

Spectrum

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB

"

Mode Auto Sweep

20 dBHRit

dheck D

Line

EPURIOUS_| INE_ABS

Ref Level 2330 dém  Offset 5.30 dg

SGL Count 100/100

Mode Auto Sweep

(@1 dvgPwr

HECHBEKABS_

SPURIOUS

INE_ABS

Date: 29.0CT 2018 17:13:17

10 dBm / I ]
) | /]
0 dem
[ |
-10 dBm J \ -10 dBm :
| SPURIOUS_LINE_ABS_ I) ]1 I ‘{
20 dom f l] rn\ -2{), dém i 1
-30 dBm ! i f -30dem 4‘\ \F !
- dW‘ “’“MMML»"’ Lw H [ \' . nxmm ‘ Mt "M k\j"“mm__%‘% palf,
por
-50 d@gm / M“M"‘* J k —ﬂafiw J i‘ F;El dem ’ﬂll l l‘ "H" N rﬂ
[ KRS 7Y Py DEM/'L T epfood T — .
-60 dam -60 dBm
-70 dBm -70 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.9 GHz 3003 pts Stop 1.92 GHz
purious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84889 GHz -35.15 dBm 2.15 dé 1.500 GHz 1.810 GHz 100.000 kHz 1.505942 GHz 18.49 dBm -11.52 dB

1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -32.94 dBm -19.94 dB 1,010 GHz 1.011 GHz 100.000 kHz 1,91003 GHz -32.29 dBm -19.20 dB

1.850 GHz 1.860 GHz 100,000 kHz 1,85061 GHz 18.91 dBm -11.09 dB 1.511 GHz 1.920 GHz 1,000 MHz 1.91100 GHz -34.81 dbm -21.81 dB

——
T
]—' [ | AX ‘"[ (| ]

Date: 28.0CT 2018 17:22:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB

Mode Auto Sweep

Spe n

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 bl dheck I BIAWECHYEKABS DAk
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dBm o PP h e e AV SRS VSR TL ESVIRY ST SERIVANVNS. \l
-10 dBm { \ dem
| SPURIOUS_LINE_ABS_ { \ \
-20 dem: J \‘ -30 dBm Lﬂ
-30 d8m —— ity i," b0 dem
il La/l Ny | ‘WM"M
-40 dBm W‘*’\
-50 dBm -50 dBm
50 dBm 60 dBm
70 dem -70 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | ||[Start 1.0 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84884 GHz -26.93 d&m -13.03 d8 1,000 GHz 1.210 GHz 100.000 kHz 1.90206 GHz 2.67 dém -27.33 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.848599 GHz -33.08 dBm -20.08 d 1.910 GHz 1.911 GHz 100,000 kHz 191001 GHz -34.32 dBm -21.32 dB
1.850 GHz 1.860 GHz 100.000 kHz 185454 GHz 2.74 dBm -27.26 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91108 GHz -20.50 dBm -16.50 dB
.
i i (| )
Date. 29.0CT 2018 17.15:32 Date: 20.0CT.2018 17:25.00
Sporton International (Kunshan) Inc. Page Number : A850f A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2/ 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,30 dBm  Offset 5.30 d& Mode Auto Sweep
SGL Count 100/100

Date: 29.0CT 2018 17:28:37

@1 AvgPwr 01 avgrwr
20 abimit dheck m SPUEI@iECHBERABS AT
Line _$PURIOUS INE_ABS PABS |F\ sPURIOUS_LINE_ABS, PASS ﬂ
10 dBm i .
A I I
0 dém j \ J \
-10 dBm f‘ -
| SPURIOUS_LINE_ABS_ \’\ o
-20 dém l i\ { '1‘
\ N
-30 dBm ]
40 dBm 1 \ ! ""‘\.
- i - - . k AT o
T ~y \ o
50 dBm / i ", - 60 dbm f aa e %
— e | L ] =
ke A WAy et et topantont | o

-60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz | ||['Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1,84890 GHz -33.47 dém 1.895 Ghz 1.910 Ghz 100.000 kHz 1.00014 GHz 19.73 dBm -10.27 dB

1.845 Ghz 1.850 GHz 150,000 khz 1.85000 GHz -28.55 dBm 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -28.67 dBm -15.67 dB

1.850 GHz 1.865 GHz 100.000 kHz 1.85085 GHz 20.16 dem 1.911 GHz 1.520 GHz 1,000 MHz 1.91112 GHz -34.05 dBm -21.05 dB

—
.
I « X i -

Date: 28.0CT 2018 17-38:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.30 dBm  Offset 5.30 dB
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Spe n C%J
Ref Level 2330 dBm  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100

(@1 AvgPwr

Date: 29.0CT 2018 17.30:52

20 dbiplL ek m RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem: 10 dBém
0 dBm r o S . D et W W oy b :
! | | i
-10 dém : -10 dem
| SPURIOUS_LINE_ABS_ } l \
20 dBm ] \ -2 dBm K
-30 dBm L V. " 0 dBm 1
e—y
-l ul ]L{ i T
‘dem 40 dBm v

50 dBm 50 dBm
50 dBm 60 dBm
70 dem 70 dBm
Start 1.04 GHz 5003 pts stop 1.865 GHz | | Start 1.895 ahiz 3003 pis Stop 1.2 Ghz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84866 GHz -27.54 dém -14.54 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,89904 GHz 1.96 dém -28.04 db

1.845 Ghz 1.850 GHz 150,000 khz 1.84957 GHz -32.51 dém -19.51d8 1.910 GHz 1.911 GHz 150,000 kHz 191000 GHz -35.03 dBm -22.03 dB

1,850 GHz 1,865 GHz 100,000 kHz 185862 GHz 1.74 dBm -28.26 dB 1.011 CHz 1.690 GH2 1.00D Mz 161191 GHz 3167 dBm 16.67

.
Il i 1 ™

Date: 29.0CT.2018 17:40:21

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number : A86 of A158
Report Issued Date : Nov. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2/ 15MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dg

Mode Auto Sweep

SGL Count 100/100

SGL Count 100/100

Date: 29.0CT 2018 17:29:45

@1 AvgPwr 01 AvgPwr
20 dbiiLdheck B SPURIRHE CHEKABS ks =
Line _$PURIOUS_| INE_ABS PABS ﬂ SPURIOUS_LINE_ABS, PABS ”
10 dem ‘ “ ' \
0 dBém 1
[ i
I
-10 dBm . I"J ‘
| SPURIOUS_LINE_ARS_ ; ]\ lql | \_\
-20 d8m \ 1 "
-30 d8m W } |\ \ fi
! !
-40 dBm - / \ I "“"‘-uM
B e N
50 dam : «—M o, ! L JrH 1 T i ¥aid sl
b e e a g JU“IL/ wr«J e !
-60 dem
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.895 GHz 3003 pts Stop 1.92 GHz
purious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1.840 GHz 1.848 GHz 1.000 MHz 1,84875 GHz -33.93 d&m 0.03 d& 1.895 GHz 1.910 GHz 100.000 kHz 1.90917 GHz 19.55 dBm -10.45 de
1.843 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -28.12 dBm -15.12 dB 1.910 GHz 1.911 GHz 150,000 kHz 1.91001 GHz -29.15 dBm -16.15 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85083 GHz 19.50 dém -10.50 dB 1.011 CHz 1950 GH2 1.00D Mz 181105 oHe ~34.56 cbm 3156 b
——
'
] [ ] i i Y

Date: 28.0CT 2018 17:39:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Spe

Ref Level 2330 dBm  Offset 5.30 dB Mode Auto Sweep
SGL Count 100/100

Date: 29.0CT 2018 17.32:00

@1 AvgPwr (@1 AvgPwr
20 abHifheck B JEIRHE CHYEKABS_ paks
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dém
0 dBm S - » “/\,,\I 0 di et By V“‘I
-10 dBm | T -10 dem 1
| SPURIOUS_LINE_ABS_ J l ‘
20 dBm J | 20 dem R
-30 dém S 1 4o de  S—
I u T 40 dem “ﬂ W"“-——-—....
dem 40 dem M e
-50 d8m -50 dBm
-60 dBm -60 dBm
70 dém -70 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.895 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -28.73 dém -15.73 dé 1,695 GHz 1.910 GHz 100.000 kHz 1,90052 GHz 1.31 dém -28.69 db
1.845 Ghz 1.850 GHz 150,000 khz 1.84995 GHz -33.67 dém -20.67.d8 1.910 GHz 1.911 GHz 150,000 kHz 191001 GHz -35.60 dBm -22.60 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85063 GHz 0.92 dBm -29.08 dB 1.011 GHz 1.920 GHz 1.000 MH2 1.91103 GHz -30.87 dBm -17.87 dB
'
Il N T w

Date: 29.0CT.2018 17.41:28

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number : A87of A158
Report Issued Date : Nov. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge /

1RB

Spectrum

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.0CT 2018 17:45:05

Date: 28.0CT 2018 175434

@1 AvgPwr (@1 avgPwr
20 abimit dheck — SPUEI@iECHBERABS DAk
Line _$PURIOUS INE_ABS ‘ ﬂl‘»‘« 58 SPURIOUS_LINE_ABS. PASS ﬂ
10 dem - J \ / \
0 dém I ! } ,{
-10 dBm 7 1 1
| SPURIOUS_LINE_ABS_ | \ J‘\L / i
-20 dém + } |
f | ! | -
v
-30 dBm }j \ [ J i - 4
- | | RN
w/’ - N / / k H Wff b
pm—— S AT i Uh"\“«m A i G
A I
L‘m\ﬂ. p o ol L\u‘_« VA o \'\\ WL R wmf"l ‘ w‘ \-\.u_,-«» J.me - T ]
40 dem
70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -34.52 dém 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00891 GHz 19.06 dBm -10.04 dB
1.845 Ghz 1.850 GHz 200,000 kHz 1.84355 Gz -29.65 dBm 1.910 GHz 1.911 GHz 200.000 kHz 191000 GHz -31.01 dBm -18.01 dB
1.850 GHz 1.870 GHz 100.000 kHz 185109 GHz 20.09 dem 1.911 GHz 1.520 GHz 1,000 MHz 1,91104 GHz -34.19 dBm -21.19 dB
—
.
I « X i -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 bl dheck - BIAWECHYEKABS DAk
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dem - 10 dém
0 dBm A o ,A._w v = ~ = e M_]
-10 dBm | | dem
| SPURIOUS_LINE_ABS_ [ L \
-20 dem: }l ] -20 dBm \I
-30 dBm | pomsirmen B L dem
40 dm ~40 dem =
-50 dBm -50 dBm
50 dBm 60 dBm
70 dem 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84898 GHz -29.07 d&m -16.07 dé 1.890 GHz 1.210 GHz 100.000 kHz 1.80678 GHz 0.93 dém -29.07 db
1.849 GHz 1.850 GHz 200,000 kHz 1.84858 GHz -33.68 dBm -20.68 dB 1.910 GHz 1.911 GHz 200,000 kHz 191003 GHz -36.54 dBm -23.54 dB
1.850 GHz 1.870 GHz 100.000 kHz 186084 GHz 0.53 dBm -29.47 dB 1.911 GHz 1.920 GHz 1,000 MHz 1.91132 GHz -33.13 dBm -20.13 dB
.
i i (| )
Date. 29.0CT 2018 17.47.20 Date: 20.0CT.2018 17.56.49
Sporton International (Kunshan) Inc. Page Number : A88of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 2/ 20MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.0CT 2018 17:46:13

@1 AvgPwr 01 avgrwr
20 dbiiLdheck —7 SPURIRHE CHEKABS DAk
Line _$PURIOUS INE_ABS ‘ ﬂl‘»‘« 55 SPURIOUS_LINE_ABS. PASS n
10 dem - J ‘ ’ \
0 dém -
N /]
-10 dBm ! /
| SPURIOUS_LINE_ABS_ j l\ |
20 dBm J ln\ ﬂ ]H
-30 dem }, \ |‘ / | ‘| ] \‘
-40 dBm ~ o ] i\ ),N) “‘"‘m_
P e ( A ) L
R : 7 W&u f ) i . A
i A /e PN
60 d8 ‘]ﬂ\"‘“"’w ot \ J R e /"J "\\ A «mj U‘L\ d A P
m
70 dBm 70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz_|||'Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -35.18 dém 2.18 d& 1.890 Ghz 1.910 Ghz 100.000 kHz 1.00889 GHz 18.67 dBm -11.33 dB
1.845 Ghz 1.850 GHz 200,000 kHz 1.84355 Gz -31.65 dBm -18.65 8 1.910 GHz 1.911 GHz 200.000 kHz 191001 GHz -31.54 dBm -19.54 dB
1,850 GHz 1,870 GHz 100,000 kHz 185100 GHz 19.27 dBm -10.73 dB 1.011 CHz 1950 GH2 1,000 Miz 161101 GHz 35 54 dBm o0 £4 B
——
.
i | L il [ ™

Date: 28.0CT 2018 175541

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spe n

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 dB Mode Auto Sweep

Ref Level 2330 dém  Offset 5.30 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 dbipiLdheck —7 EIHECHBEKABS Baks
Line _$PURIOUS INE_ABS ‘ PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 1 10 dém
0 dBm P s S S R v\ Y e e TP P Ny
-10 dBm ! -1 dem |
| SPURIOUS_LINE_ABS_ ‘ \ ]
20 dBm -2 dem |
| \ ‘
-30 dBm —— [ \* -3p dBm e r—
-40 dam ~40 dBm e
-50 d8m -50 dBm
-60 dBm -60 dBm
-70 dem -70 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.89 GHz 3003 pts Stop 1.92 GHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84888 GHz -30.20 dém -17.20 dé 1.890 GHz 1.910 GHz 100.000 kHz 1.89816 GHz 0.01 dém -29.99 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.84997 GHz -35.52 dBm -22.52 dB 1010 GHe 1911 GHz 500,000 kHz 191002 GHz 37.40 dbm 5440 db
1.850 GHz 1.870 GHz 100.000 kHz 1.85934 GHz -0.08 dém -30.08 db 1.011 GHz 1.920 GHz 1,000 MH2 1.91130 GHz -32.61 dBm C19.61 dB
'
i i (| )
Pate: 29.0CT 2018 17.48.27 Dete: 29.0CT.2018 17.57:56
Sporton International (Kunshan) Inc. Page Number : A89 of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 4/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum % =

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 avgPwr
20 abimit dheck m 3 SPURIRIECHBEKABS AT
Line _§PURIOUS_|INE_ABS PASS I 1‘ Line '””F'\] IS_LINE_ABS. PARS
10 dem !‘ 1 10 dém ] \
0 dBém I \ 0 dem J 1
-10 dBm -10 dBm
SPURIOUS_LINE_ABS_ l \ ‘J
-20 dBm n s -20 dey i
| A o P,
-30 dem '_,r'J u 1 ;30 dm—
et e
-40 dm oo / ! 40 dpm \ Pl g
[ i i \r ¥ T
50 dBm = i = -50 dem \ e,
R e e ~ P
-60 dem -60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -28.52 dém -15.52 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75477 GHz 21.22 dbm -5.76 d&
1.708 Ghz 1.710 GHz 20.000 kiz 1.70955 Gz -15.71 dém “6.71d8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -18.84 dBm -5.84 db
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.64 dem -8.36 dB 1.766 CHz 1768 GH2 1.00D MHz 175803 GHz 25.55 dBm 259 B

i ;

Date: 30.0CT 2018 10:51:02

i (|

Date: 30.0CT 2018 11:12:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum %

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2330 dém  Offset 5.30 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
20 dbiplL ek m |RIECHYEIABS VT
Line _$PURIOUS INE_ABS PABS IS_LINE_ABS PASES
10 dem: / \
0 dBm :
[ \
-10 dam |
SPURIOUS_LINE_ABS_ ] l
-20 dBm )‘
30 dem W Rl . ) -
10 Ml"“‘\«.
) S e ] B \ e
40 dem — ] 40 dem S
MA hw‘"“—m‘
50 dBm — 50 dBm =xy
A— [ PRSP _—
50 dBm 60 dBm
70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts S(D_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -23.79 dém -10.79 dé 1,753 GHz 1.755 GHz 100.000 kHz 1,75440 GHz 13.17 dBm -16.83 dB
1.708 Ghz 1.710 GHz 20.000 kiz 1.71000 GHz -25.30 dém -12.30 d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -23.80 dBm -10.80 dB
1,710 GHz 1.712 GHz 100,000 kHz 1,71094 GHz 13.68 dBm -16.32 dB 1.766 CHz 1765 GH2 1.00D MHz 175802 GHz 51.81 dBm eeLds

i ;

Date: 30.0CT 2018 10:53:18

i (|

Date: 30.0CT.2018 11:15.07

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number : A90of A158
Report Issued Date : Nov. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 4/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum % =

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2330 dém  Offset 5.30 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr 01 avgrwr
20 dbiiLdheck B SPURIRHE CHEKABS AT
Line _$PURIOUS INE_ABS PABS [’\ e '””’I’t‘;\] IS_LINE_ABS PAES
10 dem { \ 10 dém / \
0 dém [ T 0 dem j -
|
-10 dBm L -10 dem
SPURIOUS_LINE_ABS_ 1 Hl J)
20 dBm f 4 l,ﬂ\ 20 e
[ ]

-30 dBm -30 di ]

) A1y [

b fon

-40 dBm iy Pl +—|[| 4o dem LR vy
-50 dBm e v 50 dBm { o
40 dem 60 dBm
70 dBm 70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz |||['Start 1.753 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

1.700 GHz 1.709 GHz 1.000 MHz 1.70895 GHz -29.79 dém -16.79 dB 1.753 Ghz 1.755 Ghz 100.000 kHz 1.75475 GHz 19.62 dBm -10.18 d&

1.708 Ghz 1.710 GHz 20.000 kiz 1.71000 GHz -20.46 dBm 745 d8 1.755 GHz 1.756 GHz 20,000 kHz 175500 GHz -20.63 dBm -7.63 db

1,710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 20.06 dem -9.04 dB 1.766 CHz 1765 GH2 1.00D MHz 175800 GHz 58,60 dBm i6.60 dB

.
i | L il [ ™

Date: 30.0CT 2018 10:52:10

Date: 30.0CT 2018 11:13:59

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum %

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Spectrum
Ref Level 2330 dBm  Offset 5.30 dB
SGL Count 100/100

(@1 AvgPwr

Mode Auto Sweep

Date: 30.0CT 2018 10:54:25

20 dbiplL ek m RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS SPURIOUS _LINE_ABS PASES
.
10 dem /.‘ . \
o dem / \\ ]
-10 dém i i i
SPURIOUS_LINE_ABS_ | | \
20 dBm L
Y K
-30 dBm ‘,m*" . i o
P \\ ——
-40 dm .
K it r a
i e = e
50 dBm 60 dBm
70 dém -70 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.753 GHz 3003 pts StD_E .765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70899 GHz -26.57 dém -13.57 dé 1,753 GHz 1.755 GHz 100.000 kHz 1.75464 GHz 12.21 dBm -17.79 dB
1.708 Ghz 1.710 GHz 20.000 kiz 1.71000 GHz -28.11 dém -1s.11d8 1.755 GHz 1.756 GHz 20,000 kHz 1.75500 GHz -25.56 dBm -12.56 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71024 GHz 12.32 dBm -17.68 dB 1.766 CHz 1765 GH2 1.000 MH2 175804 GHz 94 41 dBm 1141 d8
.
Il N T w

Date: 30.0CT.2018 11:16:14

Sporton International (Kunshan) Inc.
TEL : 86-512-57900158

FAX : 86-512-57900958

FCC ID : 2APJ4-SLM757A

Page Number : A91 of A158
Report Issued Date : Nov. 29, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG891203B

LTE Band 4 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 30.0CT 2018 11:18:52

Spectrum X || spectrum
Ref Level 23.30 dBm  Offset 5.30 dB Mode Auto Sweep Ref Level 23.30 dém  Offset 5.30 dg Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr 01 avgrwr
20 abimit dheck m . SPUEIIECHBEKES T8 VT
Line _$PURIOUS_} INE_ABS PABS / sPURIOUS ]hd— ABS PAES
10 dBm ( ‘
o dem B J l
-10 dBm I| -10 dBm +
SPURIOUS_LINE_ABS_ \ /
-20 dem 'l 1 £ wdﬁrf
Il T I 1] i,
-30 dBm /‘.'ﬁm o / 1 ‘ \ / | 30 dBm ( \ j T v L
30 dem =" 'ﬂ w“'w.' T -+0\dBm watet l\ [ \w.
-50 dem -50 dBm
bl i1 e ST N
-60 dam -60 dBm
70 dem 70 dBm
Start 1.7 GHz 3003 pts Stop 1.713 GHz || Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70748 GHz -30.31 dém -17.31 d& 1.752 GHz 1.755 Ghz 100.000 kHz 1.75478 GHz 21.04 dBm -8.96 db
1.708 GHe 1.710 GHz 30.000 kHz 1.71000 GHz -17.96 dém -4.98 d8 1.755 GHz 1.756 GHz 30.000 kHz 1.75500 GHz -16.53 dBm -3.53 de
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 21.18 dBm -8.82 dB 1.756 GHz 1768 GH2 1,000 Miz 75700 CHe ~57.31 dbm 1431 db,
Y
I | (] i 1 ™

Date: 30.0CT 2018 11:29:22

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum %

Ref Level 23.30 dBm  Offset 5.30 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 23.30 dBm
SGL Count 100/100

Offset 5.30 d& Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
20 abHifheck B JEIRHE CHYEKABS_ Baks
Line _$PURIOUS INE_ABS PABS SPURIOUS_LINE_ABS PASES
10 dBm /4.« x w\ Bemeion,
|
0 dBm
f ?
-10 dBm I |
SPURIOUS_LINE_ABS_ I
20 dem \ oty
A "*v’.,\‘
e u\m
-30 dBm et ] L
e -, .
-40 dam v - 40 dBm =
. Al M“""‘"‘WMM
powrel ™ 50 dBém LA T
-60 dBm -60 dBm
-70 dem -70 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz ||[Start 1.752 GHz 3003 pts Stop 1.765 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70877 GHz -22.04 dém -9.04 dé 1.752 GHz 1.755 GHz 100.000 kHz 1.75399 GHz 9.90 dém -20.10 de
1.709 GHz 1710 GHz 30.000 kkz 1.71000 GHz -27.21 dém 142108 1.755 GHz 1.756 GHz 30.000 kHz 175500 GHz -24.72 dBm -11.72 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71229 GHz 9.30 dBm -20.70 dB 1.756 GHz 1.765 GHz 1,000 MH2 1.75606 GHz -16.25 dBm ~3.25 da
Y
i i (| )
Pate: 30.0CT 2018 122,07 Date: 20.0CT.2018 11:31:37
Sporton International (Kunshan) Inc. Page Number : A92 of A158
TEL : 86-512-57900158 Report Issued Date : Nov. 29, 2018
FAX : 86-512-57900958 Report Version : Rev. 01

FCC ID : 2APJ4-SLM757A

Report Template No.: BU5-FGLTE Version 2.0






